

DERBYSHIRE JOINT AREA PRESCRIBING COMMITTEE (JAPC)



Appendix 1: Dosing schedule

Biologic		NICE TA	Loading dose	Maintenance dose	Response measured	comments
Dupilumab (SC)	Human monoclonal antibody which inhibits IL-4/IL- 13	TA534	600mg (2 x 300mg)	300mg every other week	16 weeks	*Results of an indirect comparison suggest that baricitinib is less effective than duplimumab *Topical calcineurin inhibitors may be used, but should be reserved for problem areas only, such as the face, neck, intertriginous and genital areas MHRA: Dupilumab (Dupixent): risk of ocular adverse reactions and need for prompt management (November 2022)
Baricitinib (oral)	Selective and reversible inhibitor of Janus kinase (JAK)1 and JAK2	TA681	NA	4mg once daily Reduce to 2mg once daily if appropriate once sustained control of disease activity achieved ≥75 years, 2mg once daily.	8 and 16 weeks	 *Baricitinib maybe used first in certain situations e.g., flares, certain co-morbidities (RA) and needle phobic patients. The efficacy for barcitinib is improved with topical corticosteroid use MHRA: Baricitinib: risk of venous thromboembolism. (March 2020) Baricitinib: increased risk of diverticulitis, particularly in patients with risk factors (August 2020)
Tralokinumab (SC)	Human monoclonal antibody which inhibits IL-13	TA814	600mg (4 x150mg)	300mg (2 x150mg) every other week	16 weeks	(1090012020)
Abrocitinib (oral)	Selective inhibitor of Janus kinase 1 (JAK1)	TA814	NA	100mg or 200mg once daily	16 weeks	For most patients, particularly those with severe disease, 200 mg is the recommended starting dose. A dose of 100 mg once daily is the recommended starting dose for patients aged \geq 65 years, adolescents (12 to 17 years old), and for those who have risk factors for developing an adverse reaction to abrocitinib or those who are less likely to tolerate the adverse reactions
Upadacitinib (oral)	Selective inhibitor of Janus kinase 1/3 (JAK1 or JAK1/3)	TA814	NA	15mg or 30mg once daily	16 weeks	A dose of 30 mg once daily may be appropriate for patients with high disease burden
Lebrikizumab (SC)	Immunoglobulin (IgG4) monoclonal antibody which inhibits IL-13	TA986	500mg (2 x 250mg) at week 0 and week 2	250mg every other week up to week 16. Once clinical response is achieved the dose is 250mg every 4 th week.	16 weeks	*Some patients with initial partial response may further improve with continued treatment every other week up to week 24.